Hpo L sHERSnH SOCIO-TECH

MITSUBISHI

=FTEHI T E&A2O7T
Industrial Sewing Machine Parts Catalog

Model PLK-B2010R

B X CONTENTS Page
2 27,3 - FE CONSEIUCHION +++vrreeersrenrrerenmertttittieiiortttiiie ittt sttt es e 1
p: N i* B4 % (I)  Arm bed & It's accessories (I) «r-reerererrrrmmmmmmmiii 2
V. 3 {x B8 Y (ID Arm bed & it's accessories ([} -+=++ererrrerrarssresrrrrninninnennises 4
b =« * B % M Arm bed & it's accessories [[I) --+---rrererrermrrerestmieeti e 6
(E] L#h- 24 -XE> - §HEBI8  Arm shaft vertica shaft and thread take-up lever needie bar mechanism ---- 8
ch pi: Z P #  Prosser bar lifting MOChANISIM  +++++ereererrrrmririmiin i 10
T 8 - H 7 £ 8 Hook shaft and MEChANISM -+t eeeresrerrrierietiiiii 12
% 27} +) -] B Knife actuating MEChANISm «++++-+ewsseersssesimmitiiiiiiie 14
X — Y F — 7 Jb $8 18 X-Y Tablo MEChaMisim «++trertereerrsrreiiertrtiiiniiiiiii i 16
S # A # M (I) Work holder mechanism (I) «-eseeesreesrmmsmriiiiiinsinie i 18
5 | Z # B (0O Work holder mechanism (II) «-«-resreerrrermrrmmrmeanseie e 20
M 7 4 IS —  H B WiIDEr MEChANISI wrresrereeersrse ettt 29
(N] # | P B Oil lubrication MEChANISIN -+++++++++wsersrrsersrmrrii e 24
Pl & # - B & B & Cablecomponentand pneumatic control unit «=+--«sseeemeeereesnrmmeenneeene: 26
@ ft J 5 &= (I) ACCESSOMOS () +++-rererrreererrerertreretetomtuiitiiitiiriiiiitiiiti b 28
[R] fit B &2 M Accessories () ---+--rrrrrerrersrrerremmmiii e 30
F T T 3 L X — U OPUON PAMLS rerreeeenee ettt 32

= B|  JR@X rerereeerereeaenert et et e e 34

P-190A 199606




Boma— FOBREBER
MITSUBISHI SPARE PARTS No. Designation system

1. B&3I—FIC2WT CONCERNING PARTS CODE.
BREIEININHPEE. BRAIA-FEBIMOE LT,
Please Inform the part number, when these parts are ordered.

— I8
Sewing machine parts
o1 £
Sewing machine model
—¥ & —ft B —& &
Model No. Specification Description
[ 1 1 [
- ‘Q 5 ° °
( Standard parts ) M PO 7
(1) (2) (3) (4) (5) (6) (7) (8) (9)
B/ M EBG
( Common parts ) M 9
] ] [ ]
T HQ0) T #%(Q2) o B
L Specification (1) '— Specification (2) *— Descrption
il M EE&
Common parts
FXRICEEXR(AB, XY 2)HAB,
I BB Remarks : Alphabet(A,B, --X,Y,Z) should be taken at
'— Sewing machine parts % mark.
[ ] PLK-AR5I
Example ] PLK-A-Series —
— PLK-A2016F Standard — 4 2 (#8)

Cramp frame assy

1 T L 1
(=) IM||A[|2||O||A||[O||1]|0]||5

L PLK-A2016FLIZ 1 £ ¥ %,

(gmws2) IM||9]|0||4||1]|2/|0] 3] 7
] I | 1
xURYS PFANZY

9% FMmd L~ Length of screw 6 — Screw (Pan head screw)
‘— Quter diameter M4

2. EFEY—7(Z20LWT CONCERNING MODIFICATION MARK.
EEY—I7RIC*EEORHOH 3 BRI, B, TEZOTEREN SN ETOT. TENORCREIFEADI S OH
EEBE LM TIER LA,
The parts marked with * in the modification colum has been changed the shape or size etc. So when these modified
parts are ordered please inform the serial number of the sewing machine.

E RIS OVWTOREEZE., TOBRFRNCHERS L ABBEEETRLET, ¥->TRAICES
B, BEOWENTOI D18, UPNOBBLN OB CREASh TVIBErBH T T,
Sewing machine Models, of Standard Parts are indicated model of these parts are registered fir-
stry. Parts are used for not only the indicated model, but also another models, in reason of New
development, improvement after.




R
CONSTRUCTION




AFESR (T)
ARM BED AND IT'S ACCESSORIES (I)

26 25 24 23 22

(13)

L

R

36 (42) 40




© farane BB Deseription e
Bl MBB1E0849 E-4AN -H3fF +-rvrrveennns Motor cover *+rer+rressennasenssees 1
B2 MO1054004 SW-PW7° FU{FA 2Y" MAX8 -+ Screw MAX8 rrrrvrrmnmrcernnannnn. 14
B3 M90883080 I Aty +vvevcrrrmeeraanann Rubber plug s« rreereerrenn. 3
B4 MO1304080 4 vcrrervreroensrunanus Rubber plug »rrrrrrrrrrrrrsneenees 3
B5 MB61A0TA2 74 +rrvvvrrreennnernnnnns COVEP *-rrermresessnsasannsnnnnns 1
B6 M90823050 I 3 % 8 »-rverrernnnn Washer 8 rrrrrvremerrrniiena s 2
B7 MBBOAQ750 7" W91 sveerromrarvnnnnnnn Holder =+ - sresssrernennnannnnnn. 1
B8 MSI10A1456 A" TFUUH" evvrrrnnneeeenn. Bearing r-rrrrrrereraranaeeaaaeaas 2
B9 M98084021 D‘ﬂ]’]ﬁ"’}‘\‘*' b M8X35 ----- Bolt M8X35 tevrreeereaareansronnas 1
B10 M94001017 ¥774{YHYh MAX10 =+rrvevr: Bolt MAX 10 +---veemereannnacennas 4
B11 MB61E0408 YHuy1y§ {h3fF «vrvvvver-- Detector bracket(Y) assy. +r------ 1
B12 MB61A0339 YHUYAYHAN = «ovvvvvvneens Detector cover (Y) «--ecrrescerrn. 1
B13 M91058004 SW-PW7 33{3A 2% MAX6 -+ Screw MAXEB -cerrrecmerneneannesn, 3
B15 M96002017 t7‘7‘{‘/'7"7}~ MEX12 =rr-nun-s Bolt MEX 12 »rrrreennsenncnnnnnnnn 4
B16 M9O0624050 3 34 h % 6 »--revreernes Washer 6 +rcreeremeeernnnnnnennnn 4
B17 MB61A060T FYUHLH «crveerrveennaenn Holder st -rerrsrmneencnnnndinenes 2
B18 MB61A1339 YYUB —fIN = crerevvennnnn Cylinder cover r=ssrrrrrneersaacns 1
B19 M94001030 }.I}-‘/l*:/ ................. SCrew " e srrrsersni it 2
B21 MB61E0830 )“/{9 .................... Face plate *+correrrrorrerirnne.. 1
B22 M91079004 7° 3~ %" M4 X 16 »+++-- Screw MAX 16 ----rrrvuenreennnnns 1
B23 M91110002 t33Y° (40) X8 «+rvvvcesns Screw (40) X8 +rerrerrrranscnainas 2
B24 M90806002 3%y (40) XB ««-rvvvvvr- Screw (44) X G ervreranrereensenes 4
B25 M90306037 P A %Y" M3 X6 ---rvr-v-- Screw M3 X B seocccrrrnnneneernnns 2
B26 MSO1A1739 £V «v-rremerrnnanniann, Hinge »»rrrrrmeecmerinieennn, 1
B27 MB61A1601 FAD —F MYE{H cvovvvennnns Eye guard adapter «-=+e=rereeevsnes 1
B28 MSOTAQ160 PAR —F worvvveeereerees: Eye guard ==-srerreerrerinaennn. 1
B29 MSO1AQ477 AFJN -rreerreneennnennn Adapter »«srsereevinriniiiiianenes 1
B30 M90432038 7" 394~ %Y" M4 X300 -:---- Screw MAX30 - ccrrrrenonnnncnnnns 1
B31 MSO1A0361 HHf % »vverrevernnrnnnnns Lath +rreverresnnanrrernnnnnnannns 1
B32 MB61A2339 YUhn — vrevremrnnnnnnens Link cover = e - rrromnsmmrrrnnnnes 1
B33 M90605010 #3%%" (56) X2.8 +-+------ Screw (56) X2.8 +crerrrarrrnnacon. 9
B34 MSO2A1101 AUPFLY - rvovvvennenenns Needle plate =+ rreevereerenenenn 1
B35 M90990002 E32%" MA X8 recervrenenss Screw MAXE8 »-rrrremeeceennnanns 4
B36 MB61A0650 -,-_;H.’ J75 e Knurled knobs *+++--s-rccemeaanns 1
B37 MB61A0470 AN U4H  srerrevncarnrnan, Slide plate === reerreerrennnn. 1
B38 MB61A0459 17-4]7:/_» ................. Warnig seal =---recrreerrnennennn 1
B39 MB61A1459 I)-,fja:/_’l, ................. Warnig seal *rrrrecrreiiiiiienieas 1
B40 MB61A2459 H{ahy—=l +r-veevreverraenn Warnig seal ----srereerenninnen 1
B41 MS10A0192 49,\‘* ................... Leaf spring «rresrreerrennreennns 1
B42 M90906003 TNt74y" (40) X 3.2 «--r---- Screw (40) X 3.2 «rrerrrurernaann, 2
B44 MB61AOTO7 #1 Z4Mh =+ evroereeeanrnns Slide plate guard film *++ercevvrs 1
B900 MB6OE1750 7" WY1h3HT --revervevacnrnn Idler pulley "+rreerreereeeenseens 1

PLK-B2010R




AR R 0D
ARM BED AND IT'S ACCESSORIES (ID

69 70 7

72 73 74

85 75 76 77 78 79 80 81 82 83 84

S




;;.g 152 izsl _I:I; ah £ Description Q‘:é:
C50 MS10A9601 :/""/\‘5}")'7'1'{9 ............ Shutter adapter -=:-:s+rexerss-nnn 1
C51 M91058004 SW-PW7" F9{FA° 37" MAX6 - Screw MAXE ----cevrrrreereenennn. 4
052 MS10A0257 tﬂl{g ................... Shutter holder ................... 2
C53 M90859004 SW-PW7" FV{FA°2Y° M3 X6 - Screw MIX B -revrrrrrrriinnnennnns 4
C54 MB61A0458 :/"\1,\‘-') .................. Shutter "= -+ s reresrisnsenecass 1
C55 MB61A2601 ¥ 4" FMY{5 (¥ ) --vvv-- Shutter adapter (R) «-----c--vvveen 1
C56 MB61A3601 ¥ " ¥ FMYH(4 (LS )) ------ Shutter adapter (L) =««+--crrreeee 1
057 MF36A1180 {FTT{ ................... Thread guide ..................... 1
058 MG43A0181 4*7)-’-{ .................. Thread guide ..................... 1
C59 M90990002 LJ2Y" M4 X8 +rvvreevernns Screw MAX8 +-rereveerencnnaan. sese 3
060 Mg1g10080 :l' L\t‘/ ................... Rubber plug ...................... 2
C61 MFO3A0584 FUL UAN = wvvvvvrrreenen. Thread take—up cover *+:+:+::---++ 1
062 MF10A0181 {F?‘J-’-{ .................. Thread guide ..................... 1
063 MG43A1181 4*7)-’-{ .................. Thread guide ..................... 1
C64 M90909003 VhtIEY" (40) X6 «+rvvvv-- Screw (40) X6 recccrrreraranannn. 2
065 M91182080 ]‘ At‘j ................... Rubber plug ...................... ‘I
C70 MFOOAO‘]S‘] 4}7‘/14 .................. Thread guide ..................... ‘l
C71 MF90A0553 FANUR G »rrrrevvennnnnnn. Thread tension stud ~---cvceevenes 1
C72 MF10A1555 FARUY F »rrrvvvvennnnnns Thread tension discs +esreeoreerens 2
C73 MF36A0245 IVA{N' R =-cvvvvennvnnnnns Thread tension spring r+rrr-crrees 1
C74 M9110‘|046 \yvsf\‘j}. .................. Thumb nUt "rerrrrr e i i i 1
C75 M90901002 t-}*:/’ (40) X4 --reernnnnn Screw (40) X4 +creevienninaan., 1
C76 MF10A0709 7° Y71 «rrvrrrrerrnnnnnnns Thread tension regulator bushing - 1
C77 MF10A0187 AFMIN R «verrvenernnnnn. Thread take—up spring ---=++-e-:-: 1
C78 MF10A0553 ;3:7:/*’7 ................. Thread tension stud +--+++*xxcose- 1
C79 M90204060 E°y »rrerrrrrreenneennnn. Thread tension releasing pin +---- 1
C80 MF10A0555 FI9UH# G «»vevevverennnnnns Thread tension discs ===+ rreeveers 2
C81 MM11A0556 FI9/4 FAYL --vvvvvvvenn.. Thread tension releasing disc -+-- 1
C82 MN52A1245 I‘/Z‘fl\.* ................. Tension spring «=-+--"* YRR 1
C83 MT60A0802 YIYP A «revreveneeiennnnn Thumb nut revolution stopper +---- 1
C84 MO1610046 YIIEY +rvverrerrrnneness Thumb NUt =« rrrreerereaneeansens 1
C85 MF70A1180 ARFUF{ +rrvverevneennnnns Thread guide =+ rrsverrreencenanns 1
€901 MFOOE0550 ,{Har’ty;‘:l;s&-} ............ Pre—tension complete ............. 1
€902 MA16E0210 FAVEYFHIHF »-vovvvvvvrnes Thread tension regulator complete 1

5 PLK-B2010R




ARM BED AND IT'S ACCESSORIES (I

D) A#EER (D

:{E |

128 125 127

124

126

129

130

131

(129)




o e ve, @ Description e
D91 MBB1EQ600 FYZ2"HN — »vrevenns TOp COVer “retrerremrcascannnnenns 1
D92 M91076004 SW-PW7° 33{31A %" M4 X30 - Screw MAX30 +rrvrvrrerararennnn.. 3
D94 MA20A1950 I\ = »rcvremnrenns Lever * - teserrtorasranitnitananns 1
D95 MA20A0476 AA° —H «oerrrunnnns Spacer trrrerrerrrasraeiaiaaaeaa, 1
D97 M91057020 71Y4hity" M3 x4 Screw M3 X4 «rerrenrnorsransannns 4
D98 M94002017 t774YhIF MA X8 - --vrvvr-- Bolt MAXE ~vrrreesrrnensnennnnnnns 2
D99 M90421050 I ¥ H' 4 4 ----v-cernnnn Washer 4 -+rcrereeeeeiinnnnaanas 2
D100 MG75A1476 AN  —#— «vereenn. Spacer trrrerreeereriaseieeaiaan, 1
D101 MS14A1180 '”‘7‘/"’{ ........... Thread guide ..................... 1
D102 MS14A0553 FI9yF G «-vvvvvv-- Thread tension stud *+«crreer--- 1
D103 MF10A0555 F3OU4°F -vrever--- Thread tension discs *=+resrerr--- 2
D104 MM11A0245 IVA{N % ==r-rvvv-- Thread tension spring ===rceersees 1
D105 MM11A0702 ,\’*7)-)-,{ .......... Spring guide =rrsrrrrrerreainaann 1
D106 M91602046 YRIFYh +rreerrenns Thumb nuUt ~r---rrrrereemsnanensnans 1
D108 MA16A0530 4" U94Y"h «vvvvvrn- Driven shaft ««-errererreerrenenn. 1
D109 MAO4A2530 % 9%y h ---veennn Shaft *crrrtreemrmmaniinnanannnnny 1
D110 M91055020 AYhHT7HI4Fi%Y" M4 x4 Screw MAX4 evvverrrreriiiiinnn, 2
D111 M90602064 27°Y»9"t’ s 6x40 Spring pin BXA40 +«rrreseeininnns 1
D112 MS14A0350 hh rrevvvvverseres Cam »+evrrrrerearrar i e, 1
D113 MS14A0572 YMIFN 3 «vevvveees Helical spring <r--rrerecreeeennn 1
D114 MSO03A0417 I°LD »vvvvrereeens Tire =rcrserrreannniinnneaannnns 1
D115 MA20A0194 {FI#H N7 --vvvvvns Whee| -rrrevrecrratenrieneenennnns 1
D116 M99006063 YN Yy h -+vvvvenn Pin rerrrerearreneartan e 1
D117 MB61E0750 7" Wy1h347 LEVEF "+ eerrrnaeennnennneraaness 1
D118 MB60A1601 MJYHE { ---ovrvrvns Bracket =+ ccrrerennainnnnnnnn. 1
D121 M90858004 7° 53{#33%7" M3 X6 Screw M3XB «oreerermeernnernanens 4
D122 MB61E0339 Xhn —{185347 (k4" Y) X-cover plate assy. (L) :---------- 1
D124 MB61E1339 Xhn -{49355 (34°) X-cover plate assy. (R) +=-rrrvvrr> 1
D125 MB61E0359 Hn"-h" 4 b 4347 (9ym) Cover guide (rear) «-=rrreecreene: 1
D126 MB61A0476 AA —# «vvverrreens Spacer terrereerrrecrateaieaaiaa, 1
D127 M90990002 £H%Y° MAXE rrerevcereren Screw MEXEB rrrrrrrerranennnnannns 8
D128 MB61E2339 X{F AN —J34F «vvvvvrve-s X-movable cover assy. r-crrrreeces 2
D129 MB61A3339 XYHN — «vevvrrevnnnnann. X-Y cover sttt ecerrrecnsntannnenns 2
D130 MB61E0476 AA"—#4347 (337) Spacer assy, (R) +rrrrerranesnnenns 1
D131 MB61E1476 AA -#h34F (E¥" 1)) Spacer assy, (L) *rrrerrrrerareenns 1
D903 MS14E0180 F39tY47347 Thread tension regulator complete 1
D904 MBE1EO190 {Fe4y9Fhzsy «--vvvvvrrves Bobbin winder complete *=::++=«x-- 1

PLK-B2010R




E) b - 8280 - XU > - SHEWIS
ARM SHAFT VERTICA SHAFT AND THREAD TAKE-UP LEVER NEEDLE BAR MBCHANISM

(906)

(161) 141 142 143 144 145 146 147 (177) 148 149 150 151

172

170




Fig &&a—F

No. Parts No. & % Description Qlen;_
E141 M91802006 # #4t34y" (28) x14 «----- Screw (28) X 14 «ecereernerneeeenn, 1
E142 MF60A1383 7-'7"/77 ................... Crank ............................ ]
E143 MS10A0232 999  Hr8N (LA Y) »ovvvev-e- Arm shaft bushing (left) =-:--+--- 1
E144 MA20A0740 7I,I,F .................... Fel-t ............................. 1
E145 M94006021 71\‘}4:}.)(7,:/‘ MAXEG =+ =nvvn- Screw MAX 6B =rrrrrreenenesnannnnns 2
E146 M91602001 Fi4Y" (40) X4 ---v-vvvv-- Screw (40) X4 «ocrererennininnnins 2
E‘|47 MF80A0352 ba_ ..................... Collar ........................... ‘|
E148 MB61E0234 975 hr4N(Hh) ~-vvvvve---- Arm shaft bushing (middle) ------- 1
E149 M91610001 Fi4Y" (40) X7 -c-vvvvvv-- Screw (40) X7 «errvrererecncneans 8
E150 MF40A0331 979 Hh¥nh b o vvvvennnes Bevel gear for arm shaft -+« :----- 1
E151 MB61A0230 7'7“/"7 ................... Arm Shaft ........................ ‘I
E152 MF40A0333 377 Hh¥ny he(9I) = -vvv-- Bevel gear for vertical shaft (U) 1
E153 MF60A074O 71,[,* .................... Fe|-t ............................. 4
E154 M810A0740 71",* .................... Felt ............................. 2
E155 MB61E0521 473 JAMITHIGF «rvvvvvrrs Vertical shaft bushing (upper) 1
E‘|56 MA25A0520 9?3/‘7 ................... Vertical shaft ................... 1
E157 MS10A0522 459" HAEN(UH) «ovrvvrvrens Vertical shaft bushing (lower) -:- 1
E158 MF10A0334 47 4" Ae (%) «-vvvv-- Bevel gear for vertical shaft (L) 1
E159 MF10A0332 Y4%° Hh¥ng A wvvvvrevee Bevel gear for hook shaft -:------ 1
E160 MS10A1740 7I,Lb .................... Felt ............................. 3
E161 M91221001 7% I#41f2Y" M5 X 12 ««---- Screw M5X 12 «-veverrerueiennen.. 2
E162 MS14A0682 77—l +vrrurrrurrnmcrnnss Pulley «rrerrererencneneneneannnns 1
E163 M91606001 FF4y' (40) X7 «----vvvc-- Screw (40) X7 «reeceerrnrinnieans 3
E164 MG44E0662 NYIh 4F h3lF ---rvove-ren- Needle bar connecting link guide - 1
" E165 M90990002 tI4Y° M4 X8 «-everennennn Screw MAXE »+evereernrnrnnnenaans 1
E166 MF10A0325 7]737 .................... Square block **eereearnnnnnanaas 1
E167 MS02A0128 3yunl) DPX17#18 -=+-v---- Needle DPX17#H18 ««-rvererreneens 1
E]68 MG42A0181 ,{}.7‘/1-{ .................. Thread guide ..................... ]
E169 M90815002 tj%Y° (44) X 4.5 ++vev-vn- Screw (44) X4.5 «-ereerenriiacennn 1
E170 MF10A0664 AUK GAINYY «xvvvrvrrnnnns Needle bar bushing (lower) «:-::-- 1
E171 MA25A0660 I\I)*'l, ................... Needle bar ....................... 1
E172 MS10A0663 UK JAIAGT «--vvrvrener-s Needle bar bushing (upper) «-:---- 1
E174 MF10A2740 7I»P .................... Fel-t ............................. 1
E175 MF60A0T742 75 - rrvvrrcerreerenenann, Cap for needle bar bushing +--+--: 1
E]77 MBG]AO740 71»}. .................... Felt ............................. 1
E180 MBGOA2406 I"‘Jx‘/l\y%osg-} .............. De'tector complete ................ 1
E181 MN10A1456 9'7?’, ................... Ball bearing ..................... 1
E182 M90330065 C fi" 5147 30 = r-vevrvrves- Retaining ring C-type 30 «-------- 1
E183 M93001050 y-’ h’* ................... Washer *cc  cvverrreaarnaninnnnn. 1
E184 MFO1A0259 AUYen UAHIAZ YUH® -ove-n- Supporter spring *tsceeerrrereens 1
E185 MFO1A1476 AN - B +---rrriereneonn. Spacer B rererrrrereniinaiiiiae 1
E186 MN72A1694 Nuy4n" s F20 (9I) ««-v---- Speed command disk F20 (up) «----- 1
E‘|87 MF01A0476 1/\0 —ﬂ A ................. Spacer A ......................... 2
E188 MB60A0694 nuyxn' s K10 (V%) «+evv--- Speed command disk K10 (down) --:+ 1
E190 M91520002 t3%%° 15/64(28) X 12 +«--- Screw 15/64(28) X 12 «revrerennne 2
E191 MB60OE0682 7° |)_I}59-7- ................ Pul |ey complete .................. 1
E905 MSO5E0580 TUE™ UnUHHZfT - vvvvvvvvrns Thread take-up lever complete -+ 1
E906 M860E1682 7° —I}?E&f ................ PUI |ey complete .................. 1

PLK-B2010R




iR A
PRESSER BAR LIFTING MECHANISM

252
251

250 226 227

249

248

247

245 % ' @ﬁj
244 / ?
233 231 230 229 228

267 268 269 270 271 272 273 274 275

283 282 (277) 281 280

10




. . B
;(l)g g’lg ;”tz No}j &h % Description 2’:3'
F224 M99008063 9’ ‘/‘y#t"‘/ ................ Pin =tccrernrrmnnsesrtannansnnsnnse 1
F225 MB61E0950 AHITH L' = »vvvvvevreennn Lifting lever rereeerrrereacaensns 1
F226 M90810060 1-’-«}7" to‘/ 8 e Snap pin < I I 1
F227 MA20A0571 949F9% F (MK ) --vovvve-- Air fitting rreoerrrrerrannnnenns 1
F228 MS16P9571 9U89F9%" 7 (Rb—F) =vvvvve- Air fitting srreerrerrrrieeneen, 1
F229 M90511065 E h° 4FY 6 ----vrrvrrvcn- E-type retaining ring 6 --+-::---- 1
F230 M95003021 ayhh7+y3& Ak M5x12 ----- Bolt M5 X 12 serrernrnrnnnnennnnns 1
F231 MS10A0530 9‘ ‘/\'};\:.‘/‘l] ................ Shaft cvrrrrrrerrecesnnntecnnrsann 1
F232 M91051020 AYAHITTYELI%2Y" M4 X8 «---- Screw MAXE8 ++rrrrrrrsnnnnninennan 1
F233 MB61A0454 :/‘9 ..................... Shaft == rrrrreereeecscnransunnn 1
F234 M90604065 E " 4Fi7 8 »vvrervvennnnn E-type retaining ring 8 ===+ +++- 1
F236 M90427060 ,“.:m,)(t“j ................ Pin "s scceevrnerrnrtceseancennnss 1
F237 M91225015 E5%Y° 4" U9% (28) X5.5 ---- Screw (28) X5.5 «rrreeveecrsannnn. 1
F238 MG30B1222 {FIMF svovvrveenccnennnns Thread releasing cam ++esvrsrenssss 1
F239 MG30A0154 7)-”7]‘* ................. Guide plate ...................... 1
F240 M91054004 SW-PW7° 53{1A\ 27" M4 X8 -- Screw MAX8 ----rrrvriininniiiann, 2
F241 M90922002 tj%% (40) X8 +cveerrnenn Screw (40) X8 -+rerrerriiianianann 1
F242 MV30A0256 FYIFY «vvovrrvecrecccrnns Presser foot ==+ -rrssrrcveaecenn. 1
F244 MF10A0267 AYI& W49 ----vcvvverrnen Presser bar bushing ------«--c--- 1
F245 MS03A0262 tﬂ]:*‘ﬁ .................. Presser bar «++rscsrrrrnrnannennes 1
F246 M91506001 Fi3y" (28) X7 rrvvrrrve-. Screw (28) X7 «ctrrerernmerrnaness 1
F247 MG10B0265 A#IF 94" % -----vvvvvveve-- Presser bar holder ----:vserrverns 1
F248 MS02A0259 WAIAIN £ «-cvrerereecnnnn Presser bar spring «rr+reeerev-nns 1
F249 M90625050 1Y "4 6 «revrerreeraann. Washer 6 recererrrrnnnennsansnanss 1
F250 MF20A0703 7‘1-’-,(*’;7 ................. Presser bar guide ................ 1
F251 M93202047 Foatyp(28) vvreeeevnrss Special nut (28) +rrrrerererriinns 1
F252 M93220035 Y33%Y° (28) X 43 +-=rcrvv-- Thumb screw (28) X43 «r-vveeeerens 1
F261 M91801035 Y3y’ (28) X35 ---------- Feed regulating screw (28) x35 --+ 1
F262 M91802045 F9k (28) +++rrrreveennnns Nut (28) rrrvvveenennnnsnnsnnneens 1
F263 MG30B1261 A¥IFINyp " -«vvvveer--- Presser regulating bracket «------ 1
F264 MG30A0833 AJURK WAGN »-xrvvvereerens Feed lifting shaft bushing «««-««" 2
F265 M91050020 U"}h’]?'f"}‘\'—”*“/' M4 x5 -+»::- Screw MAX5H +erreerean i, 2
F266 M91603003 YME54Y" (40) X 16 «------- Screw (40) X 16 =rerececarmaananns 1
F267 MS02A0463 ¥° 397" %" 394 19997° (34°) - Feed lifting rock shaft crank(R) - 1
F268 M90624050 i34 H % 6 ---cvvevennn. Washer 6 +:+svsv-rrrrcnecnnnncrrann 1
F269 MG30B0384 L tYhy +-vrvverrvvnenenns Feed connecting crank rod -------- 1
F270 M91551015 MYa& Ik M6X24 «rvveerns Bolt *scsrrrrressnessrsnernacnnnns 1
F271 MFB0AQ700 N 3 srrvrererenrnrinaann. Spring for felt stopper «::++-:+--- 1
F272 MG30BO740 JIJp - vvvvvvrercenennnnns Felt +rrereernnrnnrnnnnnnansnenans 1
F273 M90325065 C H 4MD 25 ~-ervrvrnnn. C-type stop ring 25 =+=sreereerens 1
F274 MG30AQTE0 AUYSYY wrevevererrennnnns Feed lifting eccentric ==+ r=-+--- 1
F275 M91606001 FA%Y" (40) X7 ~-vvrrrvvns Screw (40) X7 rrrerrverrnnsnianns 2
F276 M91572045 U 9k 6X0.75 ==rvverrvv-- U-nut 6X0.75 «rerrrmrmmreernnnen: 1
F277 M91210002 tﬁ*-‘/’ (28) X 10 +-evvernnn Screw (28) X 10 =+ rrrrerareananas 2
F278 MGI10BO763 A" MGyl ~vverereenarana.. Bell crank =++rrsseeeeeerrnnnnnans 1
F279 MG30BO732 FUF{R 4 «rorrrvvererrenes Spring guide bar complete *:++++-* 1
F280 MS02A2352 fiJ— +reremreorernrnmrernns Collar *-rccrrrmeercnncanenncennans 1
F281 MG30B0226 AHI{4HH#I -------rvrnennn. Adapter «resrrrrrrerrianii 1
F282 M90301064 A7°YsH k'Y 3 X8 «--vv--- Spring pin 3X8 st 2
F283 M91054004 SW-PW7° 33{FA° 27" MA X8 - Screw MAXE8 +rrrrrrrnrrnnaianan, 4
F284 MSO5A0765 A Wiguhh 48 --evevernnns Bell crank guide bracket «--++«--" 1
F285 M91681015 34" 4" U9% 1/4(40) X 12 - Screw 1/4(40) X 12 +vrrvvvnecrurnns 1
F286 MG10BO910 LuAYhy «rrrrrevrersrnnns Feed lifting rock shaft link +---- 1
F287 MS02A0462 ¥ 397" 394 95 (£4"Y) --- Feed lifting rock shaft crank -:-- 1
F288 M90207061 F-NE Y 4X20 +vvrvveenrns Taper pin «srsrrrrreeeenseeanans 1
F289 MS02A0460 ¥ 397°Y" 394" " h «revvre-- Feed lifting rock shaft «--«------ 1
F290 M90507063 IOy ) «verrrvenrreeneenn. Bell crank guide pin -+rsrrevevsee 1
F291 MGIOBOA411 JO ++vvveeroremrnnrennnns Roller »+rrerreeassnnsnnrensennens 1
F292 MG10B0259 \'}}W;‘:/\’* ................. Spring reererrrrre i, 1
FOO7 MA20E2434 I7-YY 8 —h3gF «vvvvevnnnnn Air cylinder assy. =--rrrreeerrens 1
FO08 MSO2EQ460 T E4" YH3hF «rvvvveenvens Feed |ifting rock shaft complete - 1

1"

PLK-B2010R




T - H~YE
HOOK SHAFT AND HOOK MECHANISM

301 302 304 307 306 308 309 311 (161)

i
319 318 317 320 316 315 314 (305) 305 (312) (312) 321

12




gég ;‘2 i? T\Ioh. &h £ Description 22;:
G301 MF20A0229 '7}7]. ?F’ l ................ HOOk pos | t ioner .................. 1
G302 M90990002 tI%Y" M4 X8 rrrvrrereenns Screw MAXEB --ccccrrmmmnnnnnnnnnan 1
G304 MS10A0451 Y55  JASN(E§"Y) ~-vvvvvv-- Hook shaft bushing (L) ++:-=v:---- 1
G305 M91602020 RYhH7HY4H %" (40) X 10 -- Socket set screw (40) X 10 +---c--- 2
G306 MFOOA0453 ¥3Y° JHaN(Hh) »-vevereee-- Hook shaft bushing (M) -:+rev-r--- 1
G307 MFO1E0350 (% Yhly «overerereeenens Thread trimmer cam *-*--"**+*ccecuns 1
G308 MB61A0450 /9/‘ h (40) X5 soeeenenans Screw (40) X5 «crerremcaniiinnnan 1
G309 MFO1EQ352 f7— «rrrevrrrverrmennenns Collar for hook shaft =«-:+=-x---- 1
Gs ] 0 MF60A0740 7_‘[”,} .................... Fe I R R N R RN 2
G311 MB61E0452 ¥4 hA4N¥ h34F «--vvvv-- Hook shaft bushing (right) assy. - 1
G312 M95002020 mYHIT7FU4bi%y" M5X6 ----- Screw M5X 6 «-vverrereeenceannnn. 4
G313 M91106001 hr%Y" (40) X3.7 =reevvvns Screw (40) X3.7 =vererrrnnnaneanns 2
G314 MG30A0700 WW*I\' * ................. Spring teerecererr e 1
G315 M90801006 EF4Y & O+ M3X9.5 -+ +--- Screw M3X 9.5 =cerrrrereennneane. 1
G31 6 M91 1 03002 ti*-‘/’ ................... HOOk comp l ete ""crrrrres s 1
G31 7 MG44BO] 20 h?&i&-} .................. HOOk comp | =3 X - B A R N A ‘I
G31 8 MF25801 23 *' t' ‘} ................... BObb | N " rcctesar s nnsnsnas 1
G319 MG44E0125 ' L™ UF-R =vereeereerrnnns Bobbin case complete -:----------- 1
G320 M90803086 t{}b“/.—,b .................. 0| | seal ......................... 1
632] MBG1A0148 t{ ...................... Felt ............................. 1

13 PLK-B2010R




REDVHHR
KNIFE ACTUATING MECHANISM

335 33 337 338

\;{ 339

\@ 340

S5 341

322 333 334 342
%

- 343

345

349 347 348 350 348 347 355 356
\@ =D /
9]
(909) -~
N4 @
G357
353;.? gim
363 362 361 32 359
360

387

388

39
394 ,/\{910]—“1

i:{%@ I
393 /

392




i 8o | 8
igg 1?2 ;i NoF. R £ Description g’e";-
H331 M91054004 SW-PW7 39{FA 27 M4 X8 -- Screw MAX8 «-+ v rereiiinaian, 1
H332 MB61E0746 7L¥Y7° WIMY)3gT »evvveve-- Flexible wire assy. *=-rer=eeeeese 1
H333 M92074045 FYh M5 - vvvrvrrererrseees NUt M5 corverrmrrnrcnnenneaneannns 2
H334 MA20A0603 Wyl,-,{g .................. Solenoid adapter :e+-srerreearnnn 1
H335 MF90A0361 hl,h’* ................... Bracket *-=«crrrrrrerrancececanss 1
H336 MF36A0750 7° WY1 +rerreravcacnnnnons Holder ++ctsmmrroeaetnannnaneaanns 1
H337 M90802002 Ej2Y (44) X7 «erereneeen Screw (44) X7 srvereervnriaanans )
H338 M91127015 L34 5" »9% (40) «-------- Screw (40) «rreerreeriaiiiiiann, 1
H339 MSO7A0228 9T r-rrcemrerncrarnean, Crank *++srttrtrssonnnannnnnnnnnns 1
H340 M91112002 t32%° (40) X 12 -+errerees Screw (40) X 12 +-erevrennninnn. 1
H341 MO1067004 SW-PW7° 57{FA° 2" M5X 10 - Screw M5X 10 «rr-ecerrereeeenenn- 9
H342 M91002045 FYh M4 - -cvrevreerrrceen. Nut M cccerrrimmia it iannssns 2
H343 M90401053 »’ *1}-’ h'* R T Spring washer 4 -+:c-rrrorrsaennnn 2
H344 M90450050 # H"% 4 «vcevvererennanns P 2
H345 MB61E0519 O-5YJL/{F H34F -vvvvvvve Rotary solenoid assy. ++:-rreeere 1
H347 M91201045 F9k (28) --rcvvrmereennsn Nut (28) rrvrrereereenrieansnnaen. 9
H348 MFO1EQ411 10, a0Y Hh3sF «evervevvn-. Roller shaft assy. re-rceeerrnerens 2
H350 MO1508022 # bp »cvvervemremenarnans, BOlt *cvrrrrrsssssnansassnnsnanans 1
H352 M90501053 N4 2 5 --cereennnnnn, Spring washer 5 ++crrrrreeriannn. 2
H353 M90552050 I A 2 5 +rvreevenrnanaas Washer 5 s v e 2
H355 MFO1E0477 7\}*"}/\0—759‘7’ .............. Stopper srsrrrrereriiiiiiiieians 1
H356 M91516002 tj3Y" (28) X8.5 «errveree: Screw (28) X8.5 +erererieiiiaan.. 1
H357 MFOOA1477 AMIN 4G ~cvevererennens. Stopper plate ==-- s rrrrrereiiann 1
H358 M91502045 F9b (28) +reereeeerrennns Nut (28) «rrrvrrerenrnninneeenn, 1
H359 M91512022 ;k' | S R Bolt "rrrrrrernmrsennnrreannannnan 1
H360 M95009021 RYAHTTYFE Wb M5X8 +«vvn: Bolt M5 srvererrmnnnnarrnnnnennns 2
H361 MST0A0572 WATHN % = cervvnnercnnnnn, Coil spring =rrrrreererrannnnnnans 1
H362 MFOOAOTS0 7°Yyd = rrervererenrenrses Knife driving shaft ««-xcerrereen. 1
H363 MS10A0454 JAIFF G h «-vrvvrrerenns Knife holding bracket saddle ----- 1
H364 M90913001 }i2Y" (40) X8.5 +evevren: Screw (40) X8.5 rrrereerenannannn. 1
H365 MFOOA1603 }.I}\‘}I,—g‘,{ ................. Bracket for fixed blade *++++++--- 1
H366 M90990002 EF4Y MAXS +rrreeerrenns Sorew MAXEB crrnrrrnnneeeieeeenns 4
H367 M90921002 tj4Y" (40) X8 -wrrvrrvve- Screw (40) X8 rrerercrenenecnnnns 1
H368 MS0O7A0180 ,”.7)-)-,{ .................. Thread guide ..................... 1
H369 M91102010 #3%%° (40) XQ ++vvevvvne. Screw (40) XQ «crvreccnenenaaan, 1
H370 MS10A0838 1F{FR »rvvverevennenunnns Fixed blade =+-+++csesnceaennannns 1
H371 MO1110045 F9b (40) «rverevrceeesses Nut (40) - vvrrrermmmrennnnnenennns 1
H372 MFOOA1527 4 4% «rervereenreecennn. Knife holding bracket saddle +---- 1
H374 M91111015 E74Y° 5" 9% (40) ~--vvvv-- Hinged screw (40) -«--evrveveenns 2
H375 MFOOAB910 B +rreenrrrnnenennnnnn. Link secerenrsasenransansnnnnnnans 1
H376 MO1107045 F9b (40) wvvvvvvrvrreenns NUt (40) cerrrrrrrerronnencencans, 2
H377 M91117002 YAEFFY" (40) X 13 ~=-v-o-e Screw (40) X 13 «+everereenacncnnn. 1
H378 MFOOAQ0392 7}3 .7-7-;-’ ................. Knife driving crank =«--=esreesr-- 1
H379 M90803010 #3%%° (44) X6 +=+vcnrn--- Screw (44) X6 +-rrrerrerrcennanes 3
H380 MO4006052 MY1# h % «+vvvvecerennns Special washer «+evteoesersieeanens 1
H381 MSOTA0836 JAY { (LS Y) «rrevrerenens Knife base (left) crrrveeererenns 1
H382 MSO7A0782 F1 {4 «-eveveerecnnnnan. Guard plate "=+ +rrreeeerreeann 1
H383 MFO2A0834 A(EH'Y) =vrererernrnnans Movable knife (left) -----=------- 1
H384 M91151010 #334Y° (40) XQ +-vrvvvsv-s Screw (40) X7 reevvesssssseereeens 9
H385 M91202045 F9b (28) «rvrrrrrrerrnnns NUt (28) evrrvererrrnnnnnnannnen. 1
H386 MSOTA1603 FJYHAH «rrvvermrrnmennnss Adapter =+:rerrereriiatiiieiienan, 1
H387 M91054004 SW-PW7° 39{FA° 47" MAX8 -+ Screw MAX8 rrrrevrerrniiiiinnnn. P
H388 MFOOA0391 I”‘:”g .................. Flexible *ccreerrmnceiaaanananns 1
H389 M91212015 ta*:j‘ 9’ V) & IR SCrew "  ercecanranttananessanas 1
H391 M95005017 #7F4UFYk M5X 10 --------- Bolt M5EX 10 «verrerrenrennennenn. 2
H392 MA16A0621 1-\'}9» .................... Knuckle ==  rreeenesvinnsnannans 1
H393 M90524060 " +cvrrecrrencrnevannnn Pin =srrcrrererntensienssannnnnans 1
H394 M90331065 CH° 4MD 5 - -ereevmrrannn C-type retaining ring 5 -+-=---++- 1
H395 MA20A5571 Y3 F «rvcreerneennnnnnns Connector - *rrreer s acenaaenna 2
H909 MB61E0351 HAYAY 1997 H3fF «vvvvve-- Cam follower crank assy. *+:=--:-: 1
H910 MB61E0434 2V)-I)UMYu% higT -+vvvrne Air cylinder r-esrrerrrenreenninn. 1

16

PLK-B2010R




X-YF— JIVEHE
X-Y TABLE MECHANISM

417 418 419 420 (418) 424 416 426 46 415

436 435 433 434

(436)(435)

be - (415) 438  (401) 437
mﬂb
453

=

(420) 456 457 (417)(418) (419) 458 (418) (417)

16




i : e
Fi Ha— R .
oo Parts Yo & % Description Req.
J401 M91003022 SUSHK b MA X8 «rrvrrrrnes Bolt MAXS rrrrrrrennrronrioneeons 8
J402 MAQ4A0477 XF"}I\O (Y) ................ Stopper (Y) ................. 2
J403 MB61A0957 YV ')“‘.’7[/-1 ............ Y-movable race *+rrrrerserranaaan 1
J404 MS10A0972 AFAM AN TULS ---vrevnenne Slide bearing ----r-xrrr-seseerees 2
J405 MB61A1957 YV HaAT{L—R roreervcrenrns Y-Fixed race -+t recrsnnesosnennns 2
JA06 M94002017 +IF(UFYL MAX G «rvvvrrens Bolt MAXB ~vrrrrrvrnrnrensnnnaens 4
J407 MB60A1957 XY  H{F Gb=R =-vvverr-vn- Moving race (X) =srerererrererenss 1
J408 MB61A2957 XY HaAT{L—R =+rvcvvrrennn- X-Fixed race ****ttteessnnnnecnnnn 2
J409 MS12A0972 15{}.' ATYUE e Slide bearing «==rsserrrrrreecaans 92
J410 M94007017 +I774/5Ih MAX 12 «xrrvvee Bolt M4 X 12 rvrrerrrnrnerernnnes 8
JA14 MSO2A44TT ARUN sovvesereernernnn, Stopper srrcrrecrerseriiieanae, 2
J415 M95004017 +I74/5Jk MEX 16 « -+ rvvve- Bolt MOX 16 rervmrerneneeerenenns 14
J416 M90512050 I H 2 5 cecreereeennrnns Washer 5 *rrcrrrrerssnnnnnainnnn 6
J417 M90604065 E h" JMFD 8 «--vvrverrenes E-type retaining ring 8 =---r----- 2
J418 MS02A2456 J—Mb & =N TULH -vvenns Bearing «rrrrrreorrrrrrs s 4
J419 MBB1AOT6T H43IVH 7°=1) sorvvenennnnn. Cog pulley *rrrrrrrrernerneannnans 2
J420 M91071004 SW-MW7 39{FA 27" MA X8 -+ Screw MAX8 - vroernrranaen s 8
J421 MB62A0484 XUHYA{9F w-rcv-reeranrees Detector = ++crrrrrrrrsrsencunnans 1
J422 MB60A0408 Fuyayd 4 (X) «rvvvrrever-- Detector bracket (X) ««-veceereres 1
J423 M90861004 SW-PW7° FT{F1A° 2" M3 X8 -+ Screw M3 X8 +rrevrrerrreeernnannn. 2
J4a24 MB61A0758 7° FHYP e Bracket *=rtrserentneianinnnnnns 1
J425 M94001017 £774YhYh MAX 10 «-vvvvv-e Bolt MEX 10 «oreerrronnsensencanns 2
J426 M95008021 RYAHTHY4i4Y" M5x 35 © Screw M5X35 «rrrrrrrrnriinninann 1
J427 MSO2A1454 57 h cvevvnmnennnannnnnne, Shaft *rrrrrrrerrreanni e 1
J428 M95004020 7-’-7;‘:“*:/‘ M5 X8 sereeens Screw M5 X8 +rrreerenaarinnnnanaes 8
J429 MBB1A1767 G43IUN 77 =1 weveerennannnn Cog pulley =rrerrererrneareneannn. 2
J431 MB61A1758 7°FH9h --r-rereraieennnn Bracket *rseresrrrraniiinineeeenn 1
J433 MB61A1454 Y'}F '7/‘7 ................ Y-drive shaft tccccreerrreccannnn. 1
J434 MB61A0523 443UH AT b srrerermaennnn Cog belt (Y) rrrrecerrreererannn 1
J435 M95002020 BYAHTTYFEI4Y" M5 X6 -« Screw MG X6 rrrrrenrarreveesannnns 4
J436 MBB1AOST1 Y AYE F «ovrrervvrennnn. CoOUPring *+rrrreserrrnrsnnsaneannn 2
J437 M95043095 ATYL' UH T-4h3%F - Motor complete =+ -=-r-r-rcnr-r-- 1
J438 MSO2A3477 AMYIN srvveenrenrnennnnn, Stopper rrrerrrreraeriaaa it )
J439 M95044095 ATYL /9 443847 --------- Motor complete =--=rrrrseeerrernns 1
J441 M94008017 774759k MAXE = -vvvvvves Bolt MAX6G rrrrreermrrenssaaarsnas 2
J442 M93005020 RYHI7TY4bi4Y° M3IX5 ----- Screw M3 X5 «:vveerriiiiiieeninnn 1
J443 MO1007045 OYHHTYF ME = rvveveevneens Nut M -cccrnnnnniniteeennens 2
J444 M94002021 DUhHTHIFE M MAX16 + -+ - Bolt MAX 16 +rerevrrvenernonnnnnn, 2
J445 M90859004 SW-PW7" F33{FA" %" M3 X6 - Screw M3X B «rrverreenrrnennnnuns 4
J447 MB60A2601 HUy19YN UMYHLH «ovverannn Bracket et -reerrernnrnnnaannnn 2
J448 MB60A1429 huy1yn MYIR) «vvvvvr--- Bracket (right) =-reeereereeernnns 1
J449 MB60A0429 Huy1yn” AHHI (L) +vveerv--- Bracket (left) ++erererrernrenenn. 1
J450 MB61A0407 Huyayn’ s (X) «evvvveerrrns Detector plate holder (X) -+=«---- 1
J451 MBB2A0456 A TFUUH +evvvernnenannnns Bearing +r--cerrrrerarararanaaanns 2
J452 MB61A2454 XHM 99 h «cvrrenivainnnan X-drive shaft s+ rerrrrnmrrreesves 1
J453 M90990002 t-'):f.-‘/‘ M X8 +scrrvrsrsnne Screw MAXE --rrervrereciienccannnns 4
J454 MB60OAOTTS A JMHT --oreeevrerannnn. Belt clamper ==-e-seerrrrrreceans )
J455 MB61A1523 9.{3)7‘ NI A Cog belt (X) semrerreri e 1
JA456 MB61A2758 7° FHYh woverreerennnennnnn Bracket r-rere-emroracacscsananns 1
J457 M95015021 nuhh7H9%& Wb M5 %20 -« Bolt MOX20 servenrrenassnncesanns 1
J458 MSO2A1454 ¥°h cvvvenvnnennnnnnnnnt. Shaft srrrrrrsmrenrnosanrannnnsaes 1
J459 M90511050 3N 3 H % 5 crverrerrnans Washer 5 trrrrrrrerrrenoencannanas 4

17 PLK-B2010R




S 24848 (D)

WORK HOLDER MECHANISM (I)

493

496

18




o BE
o parane % B Description .
K461 MS12A0454 Y h «evvvemenneniiannnn., Shaft *screrccranrtoncranrcasanans 1
K462 MSO2A0628 Y=F7 Yyl sevvreernnnnnnns Bearing rrerrerrrrrrerraenanaaaans 1
K463 MA20A0692 3" BUENGY UB" evenervenn. Bear ing housing ==+« c-resesssenes 1
K464 MO6004070 YzF7 Yyl =everrerrrrennns Bearing «rerrerreerearraraanaanaas 2
K465 MB61A0390 YHF 9% h - reevivvnsannns Y-drive shaft =-ccrrrrrvnrmmacaan 1
K466 MA20A0781 YA R f «ovvvervrrnanas Y-belt holder *++r+rrsrsssnssrennn 1
K467 MSO2A0778 A JWMHHT =vvvvverenrannnnn Belt clamper *++rrreveeeeenensnnns 1
K468 M91020004 7° 3U{#347° M4 X 12 ------- Screw MAX 12 +rererieeecneninenne. 2
K470 M90861004 SW-PW7° 39{FA° 47" M3 X8 - Screw M3 X8 «c-rrerrerraneniennn. 2
K471 MB62A0484 FUUYA{YF -vvcvrrcrerecrnas Detector =t rrrerresenannnannnns 1
K472 MB60A0639 *-‘/‘ A8 soere s Holder plate *+esceerrrrenrecnnnee 1
K473 M95003021 OYHH7HYX& b MO X 12 ----- Bolt M5X12 sevreecnnrrnnnsananans 3
K474 M9O0512050 IH H % 6 sorrvrrerncnnnns P 3
K475 MB61A4601 HHI§ AP)Yh{s «ovovverenens Clamp bracket adapter +=::ec:vv--- 1
K476 M95001017 774Uk M5X 20 = -«--vxr- Bolt M5X20 rrrerrerenarnrcannnenns 1
K479 M91081004 SW-PW7° 37{1-/\’ 27" MAX18 - Screw MAX 18 +rorerereneaniianne. 4
K481 M94006021 O9hiTHutkr%y” M4 X6 «---- Screw MI X6 rrevrrecerenciranaennns 4
K481 M94006021 OYMITHUEMA2Y" MA X6 +---- Screw MAXE «rreeresssonnnnnnennns 0
K482 MB61A0426 ¥ ML - --rvvvrnenennnn Shaft holder ==--=-ssseeeninannnns 1
K483 M90421050 I 3 H %2 4 «--vrevveneses Washer 4 «-- - rrrrrrrrenneennnns 1
K484 M94006017 +77{VrJb MAX16 --------- Bolt MAX 16 «-r-eremrmerrrrnen 4
K488 M95005017 #774{Y%Yb M5 X 10 +vvvvv--- Bolt M9X10 secerrernirnnnninnnnns 6
K489 M90859004 SW-PW7° FV{FA 27" M3 X6 -+ Screw M3 X6 v rrrraansneeannns 2
K490 MSO02B0257 1—1}»149 ................... Adapter s:csrererririiiiiiiiia e 2
K491 MS13A0572 24MN % +vvevrreorrecanann Spring «rrrererrrrrraiannataa, p)
K492 M90611060 LE° Y »--ccceemennnnnnnannn [ T 2
K493 MSO2EQ426 HHI «-vrvvvrvenrnneannnnn Supporter crrrreereeaae 2
K496 MB61A0272 991—4}149 ................. Feed plate =-r-errerrerrercnnann. 1
K499 MS12A0257 YMHPL - - ccvrernencnnens Clamp frame «««=r = ererirnrnenaens 1
K502 MB61A0273 AHIAT  «vvvervvereeenann. Clamp adapter «--erreorreesseesnens 1
K503 MS02A2454 AHYIY ' h «e-vvvernevannnnns Clamp stud =+revrerrerreeeeennen 2
K504 MB61A2477 APIN wvorrevmmrenananaen Stopper crrrrreriiicieaaiiia 1
K505 MAZ20A0650 T} J7° =evreeernerannn. Knurled knobs =+« rreeecnmearann 1
K507 MBB1A0352 AA° —# «vvrverrerreneessns Spacer tererrerereecereseaiaanaa, 2
K911 MB61EO105 '/H"U’I'Jiﬁ' ............ Clamp frame assy. *rercveverrerees 1

19

PLK-B2010R




4140 Z $48 (D |
WORK HOLDER MECHANISM ()

514 515 516 517 518 519 (518) (517)

51

(529)532 533(532) 536 530537 (532) (533) (530} (531)

”%

)
(518)

20




: o » =
oo para e, B B Description t
L510 MB61A3454 YN WA h ----vererecenen Shaft rrrrrreerreoeraansranncanans 2
L511 MB61A0950 T'U'Il.ll\'— ................. Pushing lever =«errreereennnnnn 2
L512 M91382045 u\*}hg-,-\” M5 sccrrrreenenns Nut M5 srrreerrrrneian it 2
1L513 ML10A7572 ww;‘.,\‘* ................. Spring *rreeeere it 2
L514 M95037021 AYHHTHYAH 4uk Wb -vvev-- BOlt +rvvvrrrerrenssnnnnannnannns 2
1515 MB61A0975 RYP IUP +ervrvresnevanns Rod end bearing =«::srceereenreens 2
L516 M9O2074045 FAFyhk M5 vrrerrenveeesns NUt M5 ~rerermrrrrrrosensnnnnennnns 2
L517 M90504065 E h'g}.;l} Y Snap ring 4 -rrrreeeriieeniaaas 2
L518 MB61A0434 IFYYE" (Aub ) ---vvvers Air cylinder (single acting) ----- 2
L519 M90531060 '}lll:'lto‘/ ................ Pin rrerrrrenasrnercinenninaaaaanans 1
L522 MB61A1571 '7‘/97?‘7‘\""7‘(1)%’) ......... Fitting rrrevreesrrrenreennaenaann. 2
L523 M94015021 []\yhlﬂ-)-\'}ﬁ;’ M MAX20 ----- Bolt MAX20 srrrrerrannsranannanas 2
L524 M91007045 UW]’}""'}}* M4 v vrrnenennes Nut M4 »rrrereeeeri i iaaaaanes 2
L525 M90421050 I A H % 4 ---cvvvvvenns Washer 4 +crrrrrorreeeaenaanennan, 2
L526 M96001017 4774 JFJF MEX 16 = -vvvv--- Bolt MEX 16 «-vrrererrrerreencnene 2
L527 M91055020 D‘)b’}?'}“‘}#H#’/' M4 X4 ----- Screw MAX4 coreretieeenaaenann, 2
L528 MB61A0308 ;j-{};”’{ .................. Clamp bracket =«:-=sererrmmrreernes 1
L529 M94012017 +774Y5JF M3 X8 «rvvver--- Bolt M3XB8 +reerreereneeraannnsnn 8
L530 MB61A1477 AMIN «rvvvrvencrnaenenns Stopper =r-ecreerrresiisiiean 4
1.531 MB61A3957 T?Ilffb"x ............... Fixed race **rresrrmrrseeaneaanns 2
L532 M94008070 D_ilﬁ-_-,- ................. Slide bearing .................... 4
L533 MB61A4957 AYI{F GL=R »orvrveenrens Movable race =*+r st rerrreaanaanns 2
L535 M94001017 +774{YhYr MAX10 -+ vevv-- Bolt MAX 10 rrrrevercerrnannnnnns 6
L536 MA1TAO4T7 ARIN -revvernncrnneansns Stopper =rrerrrresreieseanaeans 2
L537 MB61A5957 AYIAFAL—RA +=-rvomrvmmreense Fixed race =++ecrermrssesrannanans 1
EEHZ 44k (Doubole Acting method)

L518 MB61A1434 IPYYVE" (HF ) -vveeerres Air cylinder (double acting)------ (2) A190D785P01

21 PLK-B2010R




M 715143
WIPER MECHANISM

I~

(650) 552

/

! g 7
ff. 553 554 555
{oh




oo poris e, B % Description o
M550 M91054004 SW-PW7° 37{FA° 27" MAX8 -+ Screw MEX8 «-vvrrerevrcnnnennnns 8
M552 MB60A4601 KMYYA{h svvvvvnerneannann Bracket -+v+vvcermmrararenancanenn 1
M553 M90317050 1%’ h’* G eecriiiniiiaaaas Washer 3 ++rrrrrrenreannnnrneenns 2
M554 M90307053 N #¥H B 2 3 +vorervianann Spring washer 3 ++resersrreceannn. 92
M555 M90875045 AYHHTYE M3 = ccvvrveeernns Nut M3 srrrrrrrniiiiiiniinaanss 2
M557 MS02A1477 ;u.‘y,\" ................... Stopper *rerrecrerriaiiiiiaiii 1
M558 MA20A0980 TN — --+reerrvnanssnennas Wiper sreerrerceeriiiiiiiniannan, 1
M559 M91057020 OYhh7H94bsi2y" M3 x4 -+« Screw M3 X4 srreerrnnrnnersananns 1
M560 MBG1EQ982 4N =% HAZAT - vvvnenrens Wiper shaft assy. =-crreereeereens 1
M561 MST10A0982 DAN =5 {H34F «vvvrrrennns Wiper adapter assy. =r+-:+rrevess- 1
M562 MB61A0436 ¥ 19F H{4H38F +evernrnene Wiper crank s+ rrrrrressesnnsenens 1
M563 M90802003 -Ul,ta*:/’ ................. Screw (44) X4.5 +---reeeraenann 4
M564 MSO2E0983 H} H{4hH3IhT +cvvevrrrennn. Wiper crank =-srrrrerrrrnnnreanns 1
M565 MS02A4729 ERUN % -ovrrvreeereennnnn. SPring «rrerrreserareaaaraaaaaan. 1
M566 MBB1E1519 T4\ —YU/{} h3s7 -cvvvrern- Rotary solenoid for wiper =++----- 1
M567 MBBOE0270 AV& JUA{YFHI4T «--v-vv--- Push switch »eerrrrrreerreenen, 1
M568 MB60A0915 TN AUl averernrnenan, Lock Ring ==sssrrrrrmrnnrrnnannns 1
M912 MBEOE3339 AN -H347 (7" 4 -y%) ------- Cover complete (with buzzer) ----- 1

23 PLK-B2010R




N FooanetE
OIL LUBRICATION MECHANISM

(606) 622 601 602 613 621 603 604 610 605 606 607 608 628 627 608

(606) 624

24




Fig #$RZa—F

No. Parts No. i % Description QEZ.
N601 MS03A2780 *}W'_ ................... Holder »scterrrrrennennennnneanns 1
N602 MS10A0148 N {7° LEHIHT --rvvverevens 0il pipe complete *+--rr--xx------ 1
N603 MS10A2148 N (7" LE¥H3RF ---orere-n-n 0il pipe complete -++-rr=-xx--x--- 1
N604 MS10A1148 N (7" EEHIJT ---vvvveenns Oil pipe complete ««rrrrrerrvnvees 1
N605 M94007099 'HD‘/’}'}“}T HP—BN ++rsvssr: Nylon clip HP-6N «r-rrrvvreennn. 2
N606 M91054004 SW-PW7° -')7”-/\‘ 2" MAXS8 -- Screw MAXE8 ---crvrnrvrnnnnnanoan, 8
N607 MS10A3148 N (7" ERJIHT «crvvevecnns 0il pipe complete -------=--+----- 1
N608 MS10A0688 ,\°{7° ................... Pipe *rrereerrersriineiiinnen. 1
N609 MBG1EQ688 N {7° LEEHIRT +--rvvrveere- Oil pipe complete =+rr=scesrerenns 1
N610 MS10A0780 *»9’ .................... Holder " - rrrrecenrarcaaannsnenns 1
N611 MN10A0O135 77° 57}.‘ ................. Oil gauge *+r=-rerrrrrmmrennneann, 2
N612 M95014021 OYBH7HYAE" I M5 %14 «- - Bolt M5 X 14 +eeerrnerinnrieennnns 1
N613 MB61A0780 *}W' .................... Holder *: rrrtrecanrnnnnnncnnnans 1
N614 MS10A1742 T7 3778 srvemremeecnnanns Cap rrrrrrrrer e 1
N615 MS10A1691 b‘ AP s Gasket "+ r-cccrreeriir e, 1
N616 MBG1E1688 N 47" JIUMI34T --vevvnensn 0il pipe complete »»xr==rreersrnn: 1
N617 MG43A0689 Ht ¥ (AN R +orrerevnnnnnns Pipe holder «=rsrsererreaenranians 1
N618 MF36A0689 #l§ = +--vvrereennnnnnnnn Holder ++vtrererrorrarncernannannns 1
N619 MI1007045 F9b M4 ---vrvverennnnnn.n Nut M4 --rrecrerrnmsnrnarnanncnans 1
N620 M9O0991002 EI%Y" MA X 12:+cvtrernannn Screw MAX 12 «ccereenciiinnnnnnans 1
N621 M9O1056004 SW-PW7° F33{FA° %Y MAX 10 - Screw MAX 10 srrerrevrnnrneranenn, 1
N622 MS14A0780 *JW'_ ................... Holder *+ccrssrecennnnnaacninnanss 1
N623 MS10A5148 N A7 H3HF +orvvrremmerns O0il pipe complete =-+=sreereneenns 1
N624 MF80A0780 NW' .................... Holder s - rrrrervenenrrcanrrsenns 1
N625 MBB1EQ742 7HH3HF «vrvevenrvecrnnnn: Cap asSy. *rrrrecresrreaeaiaanans 1
N626 MF10A2740 JINp =vvcvvrvemnrennacnnns I 1
N627 M90573080 I Lty ----rrrrvnreeacnnns Rubber plug =:=- reeererenrennnn. 2
N628 M90531037 P A %Y" M5EX 14 +eeveenns Screw Mo X 14 crrreesreeinnnnaneass 1
N913 MBB1EOT11 A BIN IVIHIET «vvvvvnres Arm shaft bevel gear box complete 1
N914 MBB1EOT12 A)" BIN IY4H34T - cvvvevee Hook shaft bevel gear box complete 1
25 PLK-B2010R




(P BoiR - BCERER
CABLE COMPONENT AND PNEUMATIC CONTROL UNIT

26



Fig #&a—F

No. Parts No. i B Description QE;.
P101 MB61E0599 T UY A" UH3RT «vvvrvevnnes Solenoid valve complete »+---+---- 1
P102 M91035089 1}-,“,){} ................... Muffler =c-trrercecerinensenenrans 2
P103 MA20A8571 L 49 T +ovrrevreveennns CONNECLOFr * rorrererocaranannanass 1
P104 M91076004 SW-PW7° 374FA° 2" M4 X30 - Screw MAX30 «rererernrnnrarananns 4
P105 MB62A0757 7°34 «vvveerrrrnenneannns Plug =rrrrrrrrrerrnnennnnnnnnnnn, 1
P106 M92209098 AL —p IYPO—F -reevrnreen Speed controler *+esrererrennaa. 1
P107 MA20A6571 YW 539 F -----rervorneeann Connector *r-cccccceerananannnnnns 1
P110 MBB0A5339 PA UHN = +revrerensnnnnes Cover **'+tsreasarararaenrarsenans 1
P111 M91054004 SW-PW7° 33{1A° 37" MAX8 -- Screw MAX8 «-tevereeeriveiiianann, 4
P113 MB60A3780 -} 7°9y1 «+-revreeenennn Cord holder »-+evvrerersarnananans 2
P114 MB60A4780 I-F 7" YY1 «-rvvrrrenennns Cord holder *++sersemnnnnnnnnannn. 1
P115 MB60A5601 I2H9MYH{H «vvvvrrerennss Connector panel +«+etererersesenes 1
P116 M95003096 7° YU M Vh3g7 »vvvrvverns Print circuit board «+«++rrrreeess 1
P117 M90439037 SWY3PFA"2Y° M4 X8 ------ Screw MAX 8 rrrrrereenionneneans 1
P118 MB60A2352 AA —# «verevnaniniannnen. Spacer "rrcereciririiiiiiiiiaaan. 4
P119 MB60A0366 F497° +ccrrereerecannnnnas Screw adapter tetrecreiiiiiiiaaann 4
P120 M91057004 SW-PW7° 59{FA°2Y" MAX20 - Screw MAX20 v rrrrrrereaannnnnns 4

27

PLK-B2010R




Q & (1)
ACCESSORIES (I)

101 102
=
2 IS
\® D

118,119,120,121

\

28




i S HaE
Ekl)fg };&25‘127\]0& An % Description QI:;:
Q101 MS02A0128 3yun) DP X 17#18 «=----- Needle DP X 17#18 «--rvereerverns 4
Q102 MF25B0123 *‘ A IR Bobbin ="+ s eerseececanannns 3
Q103 MSO3A0417 A7 --vvrrreeceennnnns Tire -vcrrrmeransannanenneannnns 1
Q104 MN52A1245 I‘/Z{/\°$ ............... Tension spring *r--reccerrereens 1
Q105 MB60A0990 70Yt’ -7 {AH (VAFL) -« --- Floppy disk(system) «-==veeerrr- 1
Q106 MB60A1990 7BYL’-F {4 (47 -539) --- Floppy disk(for pattern data) 1
Q107 MA20A0734 b Z-JhnN = +rvvvvevnnees Polyethiene cover -+-+---------- 1
Q108 MFAOEQ193 {MTH" 4 4347 --vvvvove- Cotton stand complete ==+« +++:-- 1
Q109 MB60A0419 # 79)3‘1\ .............. Rubber cushion *+++==-crrrmeuss- 6
Q110 MFO1A0565 hHb FI9445" --vvvvveve- Detector adjusting plate «------ 1
Q111 MATOA1613 M7 HJT +ovvvvvvnnnnnn. Head rest +--rerrerrmrresannanns 1
Q112 MA30A0571 '7‘/&“}7—“}#'-} ............. Connector *:++cc*rrrrssssscncnnns 1
Q113 MO1010089 Ovhhyhyp -vrvverreen. Socket =t rrreiiiti i 1
Q114 MSO6A0567 :71,9)}1_7’ ............. Tube *rrererrsrrrraasveeaninens 1
Q115 MBO2A1608 2" Y77 (YY) --vvvvvvers Screw driver (small) =cecerreeen 1
Q116 MBO2A0608 " Y77 (F19) --vvvvvrr-s Screw driver (middle) +--««----- 1
Q117 MFOOAO608 2" W7V (§ 4) ~vvrvever-s Screw driver (large) *+«crrves-- 1
Q118 MS02A0479 YIoh FAnN'+ 13X 17+----- Spanner 13X 17 =xxcreveerreannns 1
G119 MMI10A1479 Y3oh' F AN+ 10X 14+ Spanner 10X 14 »rccevveecnnnnnn. 1
Q120 MS10A1976 Y3anh ¥ An°+ 8%X9 ++---- Spanner 8X 9 r:crrrerereeiiianan, 1
Q121 MS10A2976 Yanh F An"+ 6x7 «----- Spanner GX7 recerreraraiaeaans 1
Q122 MSO05A1976 An' + D“}h’]*") 6 rroeen- Socket wrench 6 ++:+c-crriennen. 1
Q123 MSO5A0976 ANt OYAIE 9 5 +-vvv--- Socket wrench 5 +rrreerereeeenns 1
Q124 MSO1A1976 AN T RAYRIR' D 4 -« ----- Socket wrench 4 «=rrecrrereeenns 1
Q125 MF90A0976 RMYAI%K 9 AN'TF 1/8 ------ Socket wrench 1/8 ++-recvevrene. 1
Q126 MS02A2976 OYAYE 9 AN+ 3 +-vvvv-- Socket wrench 3 «:rceerrreeaann 1
Q127 MSO02A1976 BYAYE 9 An'+ 2.5 ------ Socket wrench 2.5 =+-cvvrerennn 1
Q128 MSO2A0976 AYHIE S AN T 2 »evvvr-s Socket wrench 2 «rrrssesersrenns 1
Q129 MS10A0976 BYHYK 9 AN+ 1.5 ------ Socket wrench 1.5 «=rxererurecns 1
0]30 MF10A0149 77' 5{’»‘/ ................ Oiler Wlth OII ................. "

29 PLK-B2010R




R) =& (D
ACCESSORIES (II)

102 103

134,135 136,137

119\? 18

126

107

30




Fig #@a—F

No. Parts No. & & Description Ql::;:
R101 MB61EO776 A WMIN =H3ET «vvvvvvnnnns Belt cover assy. -++errerrresrares 1
R102 M90511050 # 7% 5 -++veveevnnnennn, Washer 5 rrererserrrnnaaisnnnans 1
R103 M91067004 SW-PW7° JT{FA° 47" M5X 10 - Screw M5X 10 «=rerrrserrrronsuens 3
R104 M95001031 MYadk Wb =rorereeenreenan Bolt *-rrererrencnninininninnnans 1
R105 MB61E0Q139 77’ 5\/:71)59-7- ............. 0il pan complete «+ s rrrrneeeren 1
R106 MF20A0130 77’ ﬂ:.\l ................. Oil bottle »rrrrrreeerrinrinnennes 1
R107 M90001043 1'7"770 | Nail sscreerenniiniieiiainiennnnns 7
R108 MB61A0797 #2" 74lh «---rrrvevrreness Slide plate guard film +====c2rer- 1
R109 MB61A3691 n° ‘y;\:\/ ................... Clamp pad = --r=-rrererreeeeenn. 2
R110 MB61A2691 »° \y;b ................... Clamp pad ................. 2
R111 MB61A1691 »° \y;\:) ................... Clamp pad ................. 2
R112 MBG1A0B9T N WE) v reenivvnnnrnnass Clamp pad *rrerrererrrercannnnanns 2
R113 M8GOAOFSW JYRR{YF = -rvrrvevecereens Foot switch PLK-BFT=1 =«revevrenn. 1
R114 M91056004 SW-PW7° 39{FA° 2% M4 X 10 - Screw MAX 10 --rvrvrmrcernenannn 1
R115 MB60A0420 ]-;-,(I;‘ ................. Tie holder *=essrrrrereenninnnnens 1
R116 MB60A0201 4‘/:/1[]7/}9,{ ............. Cord tie "sre-vrrrentacerinencnss 1
R117 MS10A0777 VA' b M5BT «crvveneenannn. V=belt M51 teecrreerreetrnivinans 1
R118 MBBOAOS60 LUy srevevrevnmenrearanens Hinge =«srrrrrrerrrsnnennnnneee.. 2
R119 M96011021 OYAHITHIZE Wb sevvvvenre-s Screw MEX50 sverrrrrrnsncenennnns 4
R120 M96002017 77449t MEX12 --------- Bolt MEX 12 «vrrercerecrnenecnens 4
R121 MS0630050 M1 H % +rerrrrrerennns Special washer +=+-trecesrueaeeann 4
R122 M90624053 N3 W R 6 «evevceornrnan. Spring washer 6 ==-sseesennnnennnn 4
R123 MO1571045 F9h ME ~+revecvrernnnenn, Nut MB - -rmcmmrmrmrmeea e 4
R124 MA20A8571 TU49FY% F(IMK ) +vvrvvves Connector =--+rrrrrerarereanaaaaes 2
R125 MB61A0963 74)l'7|/¥1b‘9 ............. Filter regulater =-r=sreerrereenes 1
R126 MB61A5601 L aL-3M)yhqy «-vvvevvvees Filter regulater adapter --:------ 1
R127 M90409041 VNEHEY" 4.5X20 «vrvver-- Wood screw 4.5X20 rrrrrrrevnenens 3
R128 M95003017 774/t M5X8 »++vvv---- Bolt M5X8 «rreernrrnernenunninncns 2
R129 M90511050 Ih 3 H 2 5 «evrevennnnns Washer 5 rrecrerrrrrnnienrnrnnnnns 2
R130 M97319099 4¥) 47" kY IYVIN ---vvv-- Cable (input signal) +r=--rrv----- 1
R131 M97320099 +Y)° 47" vV y0UT ------- Cable (output of solenoid) ------- 1
R132 M97318099 1YY HF Uty #-t ----vv--- Cable (servo motor) «++e+eerssesss 1
R133 M97324099 #-7"V(ATyL" V9" ®-%) ------ Cable (stepping motor) =+-+-+----- 1
R134 MB60A1620 F4AUHY%D" wrerrervcenens Nylon clip =oesrrrrrmerereennnnnns 1
R135 MB60A2620 F4RVHY%T" ~-e-vvrureenens Nylon clip =oesrrreeerreeennnnnes 1
R136 M91056004 SW-PW7° 59{FA° %Y MAX 10 - Screw MAX 10 «erverrerrerenarannns 1
R137 M90439037 SW-PWYIPFA" 25" - +vvereenn Screw MAX8 rererrrrrceanaaaaaann 1
R138 MG51A0201 AUYalwhlf svveenvrnanrnny Cord tie " " rrrrrrennenecncnnnsnana 1
R139 MSO8A2776 A M = (8) werrerevnnns Belt cover (§) rrrvvrreorrrunrrunns 1
R140 M90625050 IH H % 6 rervevereraronn. Washer 6 rccvrermrrrrnnnaennnens 3
31 PLK-B2010R




A7 g2 N—yY
OPTION PARTS

105 106,107

$1.6 By \ e
10 e i \ l:/ ‘ ) l

32



Eéfg g’lg izg; & £ Description 22;:
S101 MS02A0101 AU(E 1.6 «-evrrrrreee: Needle plate ¢p1.6 =-revncrrereere 1
S102 MS02A2101 AY{4 p2.6 +revcvvrrrrnns Needle plate 2.6 r+eerrrecrreee 1
S103 MV30A1256 fhi#1 P2 s Presser foot ¢2 srrerrrrrereesens 1
S104 MS03A0256 THi#I P e Presser foot ¢3 «rcrrerrrencnrnns 1
S105 MSO3A1256 tHi#L ¢p2 r---vrvrrererens Presser foot 2 =rrerreererrnenns 1
S106 MA35A0256 Thi¥I P2 s Presser foot 2 =+rerreererrennn 1
S107 MA35A1256 THi#I B3 e Presser foot ¢3 +rrerrevrersenens 1
S108 MV35A0106 FHHHT 2 () «-vvvvvv-- Presser foot 2 rrerreseesrnsenss 1
S109 MSO4E1210 974 Manty+y3hT -«vvvvvver Threaed tension regulator complete 1
S110 MF10A1245 IVA(N (7 YFuyay) «-xvv-- Thread pretension spring ==------- 1
S111 MN10A3245 IVA{N 2 (74 bFaneyd) ----- Thread tension regulator spring -+ 1
S112 MSO3A0181 {FFUH{H3sT »ovvvcerrenees Thread guide complete -+ ++teevr-- 1
S113 MS10A0180 {MFUt{h3gF ++vvvvrrereees Thread guide complete ===--++=+-- 1
S114 MB61A0762 1+hi¥I(4 (2t, frh #tU7Y) --- Clamp plate (with line) r=-<------ 1
S115 MB61A1762 +Hi¥I{4 (2t 5h $ts+y) --- Clamp plate «-r-vrerverreeceeeenes 1
S116 MA20A3454 1—1}-1:/’17 .................. Clamp stud *r=rreorreererennncnnn 2
S117 MBS1E1105 YMYIHIMTF (FHHy) --v-vevee Clamp frame assy (blank) --------- 1
S118 MB61A1272 Y54YI{9 (FHY) --=vvvevve Feed plate (blank) »r=eveeeeeces: 1
33 PLK-B2010R




